

TEST DATA

Flexural Creep Stiffness of Asphalt Binder Using the Bending Beam Rheometer (BBR)

Technician: _____ Date: _____

Sample Description: _____

Sample Identification No: _____

Testing Procedure: AASHTO TP 1

Item	Results			
(A) Binder Grade (PG)				
(B) Temperature (°C)				
	Replicate	A	B	Average
(C) Creep Stiffness, S at 60 sec. (MPa)				
(D) Slope, m-value at 60 sec.				